

内蒙古兴安银铅冶炼公司检验报告单

报表日期: 2023-06-01 至 2023-12-06

过磅日期	货物名称	一次编码	化验单号	检测结果			
				Pb%	Ag(g/t)	Au(g/t)	Bi%
20230605	铅铋合金	01230606256	012306061447	36.61	601	0.00	62.83
20230605	铅铋合金	01230606175	012306062937	27.25	709	0.00	71.23
20230720	铅铋合金	01230720076	012307205015	30.62	1209	0.00	68.86
20230720	铅铋合金	01230720135	012307202423	29.96	566	0.00	69.90
20230720	铅铋合金	01230720044	012307201675	37.85	965	0.00	62.04
20230818	铅铋合金	01230819052	012308192742	34.27	640	0.00	64.36
20230818	铅铋合金	01230819115	012308192801	28.17	386	0.00	71.18
20230818	铅铋合金	01230819021	012308190876	13.71	669	0.00	84.41
20230818	铅铋合金	01230819017	012308194604	10.16	999	0.00	87.60
20230912	铅铋合金	01230912013	012309123230	37.66	428	0.00	62.25
20231020	铅铋合金	01231023012	012310235298	40.20	581	0.00	59.71
20231020	铅铋合金	01231023127	012310233312	32.74	366	0.00	67.05
20231117	铅铋合金	01231117002	012311175040	38.30	611	0.00	61.56